

CONFIDENTIAL

Test Report : RF99141B

**A fire resistance test performed on
a single leaf single acting doorset**

Test conducted in accordance with BS 476 : Part 22 : 1987

Test Date: 23 February 2000

Test for : **The Dixon International Group Ltd
Brewery Road
Pampisford
Cambridge
CB2 4HG**

Page 1 of 16

Opinions and interpretations expressed herein are outside the scope of UKAS accreditation

This document is confidential and remains the property of Chiltern International Fire Ltd

The legal validity of this report can only be claimed on the presentation of the complete report. All pages of original copies of this document are embossed with the Chiltern International Fire Ltd name and logo.



No 1762

Chiltern International Fire Limited

A member of the IFF Chiltern Group of companies

Registered Office

Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, Buckinghamshire HP14 4ND, UK

Registered Number 3125010 England

CONTENTS

	Page No
1. INTRODUCTION	3
2. SPECIFICATION	3
2.1 Door leaves	3
2.2 Door perimeter gaps	3
2.3 Closer forces	3
3. TEST CONDITIONS	4
4. TEST RESULTS	5
4.1 Furnace temperature curve	5
4.2 Unexposed face temperature curve	5
4.3 Door distortion data	6
4.4 Observations	7
4.5 Times to failure	9
5. LIMITATIONS	9
DESCRIPTION OF CONSTRUCTION	10
FIGURE 1	13
FIGURE 2	14
FIGURE 3	15
FIGURE 4	16

The legal validity of this report can only be claimed on presentation of the complete report. All pages of original copies of this document are embossed with the Chiltern International Fire Ltd name and logo.

